
S T R O N G   |   R E L I A B L E   |   S E C U R E

 
INSTALLATION GUIDE
SPACE SAVER PLUS 
	 PARTITION
2013 -  CURRENT
FORD POLICE INTERCEPTOR

pro-gard.com
800.480.6680



 
HARDWARE KIT

 
WING KIT

 
SPACE SAVER PLUS PARTITION

THESE COMPONENTS ARE REQUIRED 
TO INSTALL THE PRO-GARD SPACE SAVER PLUS PARTITION SYSTEM 

pro-gard.com
800.480.6680

IV.	 B-Pillar Bracket Installation

	 A. Remove Lower B-Pillar trim on the Passenger-side. 
	      This will be reinstalled after bracket installation. (See Fig. 1)

	 B.  Place the Passenger B-Pillar bracket (3P3601P) against the 		        	
	       B-Pillar face.

	 C. Orientate the B-Pillar bracket so the bottom locating tab fits 	 	      	
     	      into the Seat Belt Retractor Pocket on the vehicle B-Pillar and 		       	
     	      the formed locating flanges wrap around the vehicle B-Pillar. 
	      Push up and over on the Bracket until the locating tab is at the top 
	      of the pocket and the flanges are tight against the vehicle B-Pillar edge. 	
	      Insuring that the bracket is located correctly, using the supplied 
	      Self-Drilling screws (3X162) secure the B-Pillar bracket to the vehicle 		
    	      B-Pillar. (See Fig. 2A & 2B)

	 NOTE: It is critical that the seat belt strap be on the inside of the 		
	 	  B-Pillar bracket. Test the seat belt to confirm that there is
		   no interference and that it functions properly.

I.	 Refer to the diagram on the last page of these instructions to verify all parts were received.

II.	 The following tools will be required to complete the installation.

	 A. 1/4” drive ratchet with 7/16” socket
	 B.  3/16” Allen key 
	 C.  1” Hole saw
	 D.  Drill with 3/8” Socket

III.	 Read all instructions carefully before starting the assembly process.

	 NOTE: Locate all Wiring, Fuel Lines, Brake Lines, and/or Cooling 
		   Lines before drilling holes or installing Fasteners.

PASSENGER SIDE SHOWN
FIG. 1

OEM 
TRIM 

PANEL

PASSENGER SIDE SHOWN
FIG. 2A

3P3601P

LOCATING TAB

SEAT BELT 
RETRACTOR POCKET

PASSENGER SIDE SHOWN
FIG. 2B

3X117(2)

3P3601P
3X117(2)

LOCATING
FLANGES

RECESSED PANEL

PASSENGER LEP
DRIVER LEP3SP3602D

3P300I-SSP

3P3630P



	 D. Using the Driver B-pillar bracket (3P3601D) repeat process on Driver-side of the vehicle.

V.	 Drilling B-pillar Trim Panels

	 	 	 	 A. Carefully align the 	template per their included instructions on 
	                                          to the Passenger-side trim panel. Using a 1” Hole Saw drill the 
	      	 	 	      clearance holes as marked on the template. 

	 	 	 	 B. Replace the trim panel, insuring that the standoff’s protrude 
	     	 	 	      through the panel. (See Fig. 3)

	 	 	 	 C. Repeat process on the Driver-side trim panel. 

VI.	 Installing Partition Mounting Plates

	 A. Attach the Driver-side Mounting Plate (3P3602D) using 
	      the supplied 5/16-18 x 3/4” Button head screws (3X149) to the 
	      Standoff’s protruding through the B-pillar trim. Hand tighten 
	      fasteners only. (See Fig. 4)

	 B. Repeat process on the Passenger-side. 

VII.	 Partition Installation

	 A. Due to the weight and size of the partition, assistance from another party is highly 	 	 	
                 recommended. Insert the partition into the vehicle, lift and position the partition so 
	      that it aligns with the Partition Mounting Plates, using the supplied 1/4-20 x 5/8” Carriage 	 	
	      Bolts (3X36) and 1/4-20 Whiz nuts (3X16Z) secure the Partition to the Mounting Plates.	 	
	      Hand tighten fasteners only. ( See Fig. 5)

	 B. Audit the overall installation for fit and function of all componets, insure all fasteners are tight.

VIII. 	 Filler Wing Installation

	 A. The Filler Wings and their mounting hardware are packed 
	       in separate box marked Wing Kit. Install the Filler Wings 
	       according to their included Install Instructions. 

	      

PASSENGER SIDE SHOWN
FIG. 3

OEM TRIM PANEL

STANDOFF’S (3)

pro-gard.com
800.480.66803

DRIVER’S SIDE SHOWN
FIG. 4

3X149

3P3602D

PASSENGER SIDE SHOWN
FIG. 5

3X36 (3)

3X16Z (3)

PARTITION ASSEMBLY

3P3631P



IX.	 Lower Extension & Recess Panel Installation

	 A.  Place the Driver’s Lower Extension Panel against 
	       the Partition.  Align the holes in the Driver’s Lower
	       Extension Panel with the Partition and secure using
	       the supplied 1/4-20 x 5/8” (3X36) carriage bolts and 
	       whiz nuts (3X16Z).  (See FIG. 4)

	 B. Locate the Recessed Panel (3P3001-SSP), align it 
	      with the holes in the Partition.  Secure using the 
	      supplied hardware1/4-20 x 5/8” carriage bolts (3X36) 	
	      and 1/4”-20 whiz nuts (3X16Z).  (See Fig. 5)

	 C.  Place the Passenger’s Lower Extension Panel against 
	       the Partition.  Align the holes in the Passenger Lower
	       Extension Panel with the Partition and Recessed
 	       Panel, the secure using the supplied 1/4-20 x 5/8”
	       (3X36) carriage bolts and the whiz nuts (3X16Z).
	       (See FIG. 6).

X.	 Audit the overall installation for fit and function of all 
	 components.  Once satisfied all fasteners are tight.

XI.	 Installation is now complete.

4
pro-gard.com
800.480.6680

FIG. 4 

3P300I-SSP

3SP36-02D

3SP3630P

FIG 5. FIG. 6



PA
RT

S 
LI

ST

DE
SC

RI
PT

IO
N

PA
RT

 N
UM

BE
R

QT
Y

IT
EM

DR
IV

ER
 B

-P
IL

LA
R 

BR
AC

KE
T

3P
36

-0
1D

1
1

PA
SS

EN
GE

R 
B-

PI
LL

AR
 B

RA
CK

ET
3P

36
-0

1P
1

2

DR
IV

ER
 S

ID
E 

M
O

UN
TI

NG
 P

LA
TE

3P
36

-0
2D

1
3

PA
SS

EN
GE

R 
SI

DE
 M

OU
NT

IN
G 

PL
AT

E
3P

36
-0

2P
1

4

DR
IV

ER
 L

OW
ER

 E
XT

EN
SI

ON
 P

AN
EL

3S
P3

6-
02

D
1

5

5/
16

-1
8 

X 
3/

4 
BS

HC
S,

 B
K

3X
14

9
6

6

#
14

 x
 3

/4
" 

SE
LF

 D
RI

LL
IN

G 
HE

X 
HE

AD
 S

CR
EW

3X
16

2
8

7

1/
4-

20
 W

HI
Z 

NU
T

3X
16

Z
23

8

1/
4-

20
 X

 5
/8

 C
AR

RI
AG

E 
BO

LT
3X

36
21

9

PA
SS

EN
GE

R 
LO

W
ER

 E
XT

EN
SI

O
N 

PA
NE

L
3P

36
30

P
1

10

RE
CE

SS
ED

 P
AN

EL
3P

30
0I

-S
SP

1
11

FI
LL

ER
 P

AN
EL

3S
P3

64
7

1
12

PA
RT

IT
IO

N 
AS

SE
M

BL
Y

VA
RI

ES
1

13

1 1

2 2

3 3

4 4

A
A

B
B

C
C

D
D

Pr
od

uc
ts

, L
LC

79
88

 C
en

te
rp

oi
nt

 D
r.,

 S
ui

te
 4

00
In

di
an

ap
ol

is,
 IN

 4
62

56
(3

17
) 5

79
-6

68
0

PA
RT

 D
ES

CR
IP

TI
ON

:

DR
AW

N 
BY

:

SC
AL

E:

CH
EC

KE
D 

BY
:

DA
TE

:

AP
PR

OV
ED

:

UN
LE

SS
 O

TH
ER

W
IS

E 
SP

EC
IF

IE
D 

:

Th
e i

nf
or

ma
tio

n c
on

ta
ine

d h
er

ein
 is

 
pr

op
rie

ta
ry

 an
d t

he
 pr

op
er

ty 
of

 P
ro

-g
ar

d 
Pr

od
uc

ts 
an

d m
ay

 no
t b

e r
ep

ro
du

ce
d, 

di
sc

lo
se

d o
r u

se
d f

or
 an

y o
th

er
 pu

rp
os

e o
th

er
 

th
an

 a 
qu

ot
at

io
n t

o o
r a

n o
rd

er
 fr

om
 

Pr
o-

Ga
rd

 P
ro

du
cts

 w
ith

ou
t t

he
 sp

ec
ifi

c 
wr

itt
en

 au
th

or
iza

tio
n o

f P
ro

-g
ar

d P
ro

du
cts

.
Co

m
pu

te
r P

at
h:

SI
ZE

:
A

EN
GR

 1
:

EN
GR

 3
:

EN
GR

 2
:

FI
NA

L:

PR
O

DU
CT

IO
N:

Th
ird

An
gl

e
Pr

oj
ec

tio
n

DI
M

EN
SI

ON
S 

AR
E 

IN
 IN

CH
ES

TO
L 

ON
 3

 P
LA

CE
 D

EC
IM

AL
S:

 
 .

00
5

DI
M

EN
SI

O
NS

 A
RE

 IN
 IN

CH
ES

TO
L 

ON
 A

NG
LE

S 
 

 1
°

TO
L 

ON
 2

 P
LA

CE
 D

EC
IM

AL
 
 .

01
5

NO
TE

:

M
AT

ER
IA

L:

FI
NI

SH
:

ST
AM

P:
AS

SE
M

BL
Y 

NO
:

DR
AW

IN
G 

NO
:

SH
EE

T:

RE
V:

AP
PL

:

Pr
o-

ga
rd

DU
ST

IN

11
/1

9/
20

15

 

 

4P
36

13

 
1 

FR
EE

 O
F 

SH
AR

P 
ED

GE
S

N/
A

N/
A

 

V:
\A

ll 
Pr

od
uc

t L
in

e\
Pa

rti
tio

ns
\I

nt
er

ce
pt

or
 S

ed
an

\2
01

3\
4P

36
13

.ia
m

N/
A

RE
VI

SI
ON

 H
IS

TO
RY

RE
V

SH
EE

T
DE

SC
RI

PT
IO

N
AU

TH
O

R
DA

TE
0

AL
L

NE
W

 R
EL

EA
SE

du
st

in
11

/1
9/

20
15

1

7

9
10

4

2

8
5

11

3

6

13

12



B-PILLAR TEMPLATE - PASSENGER 
2013 - CURRENT FORD POLICE 
INTERCEPTOR

DIRECTIONS
1. CUT ALONG DASHED LINES

2. CUT OUT CROSS HATCHED 
    AREAS

3. ALIGN CUT OUT AREAS WITH     	
    THEIR CORRESPONDING BOSS 	
    ON OEM B-PILLAR TRIM

4. CENTER PUNCH 3 HOLE 
     LOCATIONS THRU TEMPLATE & 
     DRILL/CUT 1” DIA. HOLE

5. REINSTALL B-PILLAR TRIM PER    	
    KIT INSTALL INSTRUCTIONS



DIRECTIONS
1. CUT ALONG DASHED LINES

2. CUT OUT CROSS HATCHED 
    AREAS

3. ALIGN CUT OUT AREAS WITH     	
    THEIR CORRESPONDING BOSS 	
    ON OEM B-PILLAR TRIM

4. CENTER PUNCH 3 HOLE 
     LOCATIONS THRU TEMPLATE & 
     DRILL/CUT 1” DIA. HOLE

5. REINSTALL B-PILLAR TRIM PER    	
    KIT INSTALL INSTRUCTIONS

B-PILLAR TEMPLATE - DRIVER        
2013 - CURRENT FORD POLICE 
INTERCEPTOR

H1

H2

H3

H1
H2

H3


